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Conclusion A Remark
Fabric Thickness SEE RESULTS

Personal Protective Equipment - Protective Clothing - General Req

Conclusion A Remark
Clause 4.2 pH Value of Aqueous

Extract PASS

Clause 4.2 Nickel Release PASS

Personal Protective Equipment - Protective Clothing- Electrostatic Properties- Part 5: Material
Performance and Design requirements (EN 1149-5:2008)

Conclusion A Remark
Clause 4.2.1 Electrostatic Material
Requirements PASS

Protective Clothing Against Radiocactive Contamination-Part 2: Requirements and Test Methods for Non-
Ventilated Protective Clothing against Particulate Radioactive Contamination (EN 1073-2:2002)

Conclusion A Remark
Clause 4.2 Abrasion Resistance Class 1

Clause 4.2 P re Resi clagsd

Clause 4 istance to Cla

Clause 4.2 Tear Resistan Cl 3
FA

Resistance To Ignition
Clause 4.3 Nominal Protection
Factor of Whole Suit

Clause 4.4.1 Seam Strength Class 3

Class 1

Remark(s): PASS=Meet General Requirement
FAIL=Below General Requirement
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Sample| Component
No. No. Description
A 1 body fabric
A 2 Zipper head

K

ONZER

Unlsas ofihsrwine sgresad in wril lhndmmnn u“tb the :u :,unmn«m- Condilions of Servica s
i "mu."m“ﬂ - a 58 ¥ the Lompany m !‘ on 0! P

o an | d-L.o LE LT -ll-:lmrllc-lwlm duumnn
subjact o Terms snd Conditions for Ehumur, oci _-':=.u i _v.-. s T . ‘- ditigns | Torms-g-Docism
Alantion s drawn 1o the of [ [l d defined akder of document
dvisad thai el s ‘R-rumuﬂuulh-t‘.uwpa Mmummanqlmmnm mwurmmtmhot
Clien's Instructions, il sny “.Cmyllﬂﬂlmmll o it Clisnd and this dobE ol pariies to @
1 tion from i alu-nmm ¢ ine rensacion documents T'rul“mcmunmlb-m
sxcept in full, without priar writlen approval of thae nr Any unauthorized alteration. | o falsification af 1he cantant or
WII‘H:I' of this documani is unlawhil and oflanders may be ancuted ko the lullest axtent of the law Unless ofhsrwise siaisd ihe
TeBultS Bhown if Ihis Lest report feter only 1o the samples) lested And such sampie(s) are relained for 30 days only.
1" Buikding Mo 89 Yishan Road Yubul Distric Shanphal Chiea 200233 1 (B6-21) 61400666 1 (B6-21) BA9SETEY WWw S{SGIOUR, COM £
- RCEE LSS MR 20z 1 [BE6-21) 1800666 1 (B6-21) GA95EM6I € sgachinagisgs.com

Membar of the SGS Group (5G5S SA)



SGS

Test Report SL52115270560201TX Date:July 20,2021 Page 5 of 25

Test Result

Fabric Thickness

(IS0 9073-2:1995+Cor.1:1998; Method A)

- Unit A-fabric A-seam
Thickness mm 0.29 1.31

Personal Protect
EN ISO 13688:2013

a 4 of Aqueous Extract

(1SO 3071:2005; 0.1mol/L KCL extraction)

- Unit 1 Reguirement
pH Value - 8.9 35-95
Conclusion PASS
1) pH val xlraction 5.6
olution: 20.3° Z

2) Temperature of the extragtiol
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P iv i i n-P : R nts and Test Methods for Non-
Ventilated P in P W ination

EN 1073-2:2002

Section-1-Clause 4.2 Materials

Clause 4.2 Abrasion Resistance

(EN 530:2010;Method 2, Martindale Wear & Abrasion Tester, 9kPa Pressure, Grade N -

A
As Received No. 1 No. 2 No. 3 No. 4 Minimum
Endpoint(Rubs) 49 55 60 58 49

Recommended class: Class 1

Remark:

Classification of abrasion resistance for the materials: Class 1 >10rubs; Class 2 >100rubs; Class 3 >500rubs;
Class 4 >1000rubs; Class 5 >1500rubs; Class 6 =2000rubs.

| 4. istan

@ N-Z-E-R

Recommended class: No classification
Remark:
Classification of puncture resistance for the materials: Class 2 >10N; Class 3 >50N; Class 4 >100N.

Puncture

| 4 n in

(EN 25978:1993; Test Condition : Test specimen was under 5.0 kg and expose to the temperature of 70+2 °C for
3 hours.)

A Unit Back toback  Face to face Back to face
As Receiv

Rate of the blocking ; : ;
resistance No Unit No blocking No blocking No blocking

Recommended class: Class 2
Remark:
Classification of resistance to blocking for the materials: Class 1 -Blocking, Class 2 -No blocking.
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] ; r istan
(1SO 9073-4:1997;)
A
As received No. 1 No. 2 No. 3 No. 4 No. 5
Length (N) 25 27 27 25 27

Width (N) 62 59 64 60 67

Recommended class: Class 3
Remark:

Classification of tear resistance for malerials: Class 1 >2N, Class 2 >10N; Class 3 >20N; Clas
>B0ON; Class 6 >150N.

Clause 4 istance to Ignition
(EN 13274-4: 2001 Method 3, Flame temperature B00+50°C with a speed of (60£5) mm/s, gas used: Propane)

As received
Length direction Cross direction
#1 #2 #3 #1 #2 #3
Continue to burn Y Y Y W Y Y
Conclusion Fail

(EN 150 13982-2:2004)

Sample A

Description

_ Undergarment: cotton long trousers and a T-shirt with long sleeves

: Additional equipment: /

The physical dimensions of the wearers are shown below

_Tested Subjects Total Height(cm) Chest girth(cm) Suit size
Chen 180 120 XL
Luo 180 92 XL
Lu 180 106 XL
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Requirement: Total Inward Leakage

Date:July 20,2021

Mean value of inward leakage at the three sampling

Class positions inside the suit during exercise of Nominal pro
one activity (TILg) % all activity (TILa) %
3 0.3 0.2 500
2 3 2 50
1 30 20 5
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Full dressed wearer for whole suit performance testing
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Clause 4.7 T | Tear Resi

(EN ISO 9073-4:1997;)

A
As Received No. 1 No. 2 No. 3 No. 4 No. 5 Minimum
Warp/Length Yarns

Torn(N) 25 27 27 25 27
Weft/Width Yarns
Tom(N) 62 59 64 60 67
Recommended Class:2
Remark: =3
Classification of trapezoidal tear resistance: Class 1 >10N; Class 2 =20N; Class 3 >40N;
>100N; Class 6 >150N.

Clause 4.9 Tensile Strength

(EN 1SO 13934-1:2013;CRE - 2" Strip)

A
Nu 3 Nu 4 Minimum
Warp.fl.a
Weft/Wi 14(] 130 140
Recomm
Remark:

Classification of tensile strength: Class 1 =30N; Class 2 >60N; Class 3 >100N; Class 4 >250N; Class 5 >500N:
Class 6 >1000N.

Clause 4. i

(EN 863:1995;)

A

As Receiv No. 1 No. 2 No. 3 No. 4 No. 5 Minimum
Puncture Force(N) 9 9 9 10 10 9

Recommended Class:1

Remark:

Classification of puncture resistance: Class 1 >5N; Class 2 >10N; Class 3 >50N; Class 4 >100N; Class 5 >150N:
Class 6 >250N.
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Clause 4.1.4. nce enetration on inated soli L :

Test Method (s) &
EN 14126:2003/AC:2004 Protective clothing - Performance requirements and tes
protective clothing against infective agents

IS0 22612:2005 Clothing for protection against infectious agents — Test method
penetration

Test Result:
(The fourth generation of spores of bacillus subtilis ATCC 9372, the concentration of the spores:3.7x102 CFU/g
talcum powder,Sample:12,Vibration frequency: 20800 times/min, Vibration time:30min )

Material
Sample Measured value (CFU) Classification
1 0
2 0
3 0
4 0
5 0
6 0
7 0 3
8 0
9 0
10 0
median (Md) 0
The upper quartile (Ug) 0
Penetration (log cfu) <1
Classification of EN 14126
Class Penetration (log cfu)
3 <1
2 1<logcfus2
1 2<logcfus3
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Sample Photo

-—

Face Back
Product information is provided by applicant without verification of authentication of the brand.

The statement of conformity in this test report is only based on measured values by the laboratory and does not
take their uncertainties into consideration.

***End of Report***
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